
STATE OF INDIANA 

INDIANA UTILITY REGULATORY COMMISSION 

PETITION OF COMMUNITY UTILITIES OF 
INDIANA, INC. FOR APPROVAL OF (1) 
EXPENDITURES FOR CONSTRUCTION OF 
ADDITIONS AND IMPROVEMENTS TO 
PETITIONER’S WASTEWATER UTILITY 
PROPERTIES, AND (2) THE INCLUSION OF THE 
VALUE OF SUCH NEW FACILITIES, 
INCLUDING PLAN DEVELOPMENT AND 
IMPLEMENTATION COSTS, IN PETITIONER’S 
RATE BASE IN FUTURE CASES. 

)
)
)
)
)
)
)
)
)
) 

CAUSE NO. 45389 

APPROVED: 

ORDER OF THE COMMISSION 

Presiding Officers: 
Stefanie N. Krevda, Commissioner  
Jennifer L. Schuster, Administrative Law Judge 

On June 10, 2020, Community Utilities of Indiana, Inc. (“CUII” or “Petitioner”) filed its 
Petition. On June 11, 2020, CUII filed its case-in-chief and workpapers in this Cause. Pursuant to 
[...]
amount preapproved by the Commission in this Cause, absent the Commission granting additional 
approval for these costs prior to CUII’s next rate case. He also recommended that the Commission 
deny CUII’s request to capitalize regulatory costs. 

C. James T. Parks. James T. Parks, P.E., Utility Analyst II in the 
Water/Wastewater Division of the OUCC, summarized the findings of past Commission orders 
and CUII’s consultants that CUII’s collection system continues to be plagued with excessive I&I 
from clear water entry into CUII-owned mains, laterals, and manholes, customer-owned laterals, 
and illegal connections. Mr. Parks testified that CUII reported that its system experiences quick 
and sharp flow increases, often within a few minutes of the onset of a rain event, indicating illegal 
inflow (drainage) connections to the sanitary system. He noted that CUII recognizes its inflow 
problem, but has not yet effectively dealt with it by identifying the sources and methodically 
removing them. 

Mr. Parks stated that CUII has known about its I&I problem, including illegal connections 
such as sump pumps and downspouts, since the 1990s. He noted that, 30 years ago, the 



6 

Commission directed CUII to identify such illegal connections and required their disconnection. 
See CUII, Cause No. 39050, at 26 (April 17, 1991). He stated that CUII had sump pump 
disconnection programs in 1992 and 2011 and opined that CUII has not followed the 
Commission’s directions from prior orders to address its long-term I&I problems causing SSOs 
and basement backups, including the mandate in the 44724 Order to reduce these discharges by 
developing and using a comprehensive I&I program to reduce inflow from illegal connections and 
reduce groundwater infiltration into its system.  

Mr. Parks testified that CUII has identified sources of I&I over several years, but has not 
implemented steps to remove some of the excessive clear water. He noted that CUII is not seeking 
preapproval of any projects to replace, repair, or line gravity sewers, manholes, or other collection 
system assets to remove excessive I&I sources. CUII’s consultant Strand Associates stated that up 
to 30% of the I&I could be removed, but CUII’s proposal contains no projects related to removing 
I&I. Instead, CUII has proposed to double the capacities of Lift Stations B, C, and D to route 
sewage flows and excessive I&I away from the west side’s main gravity sewer through another 
new force main directly to a replacement 1.6 MGD wastewater plant that is designed to treat the 
excessive I&I. 

Mr. Parks testified that CUII’s proposed CSIP would result in higher flows to the WWTP. 
CUII’s consultants reported wet weather events caused peaking factors of more than 20, which he 
stated is more typical of combined sewers than separate sanitary sewer systems such as CUII’s 
system. He stated that neither CUII nor its consultants determined a level of control target (i.e., 
design storm event) for overflows and basement backups which should be established before 
proceeding with CUII’s Proposed Improvements and corresponding rate base additions and rate 
increases. He recommended that CUII benchmark I&I levels, track actual I&I sources, including 
illegal connections, to document when CUII’s I&I removal efforts have successfully disconnected 
the illegal inflow. He also suggested that CUII follow up on the findings from the 2019 Sanitary 
Sewer Evaluation Study performed on both basins M7 and M8 to locate and remove major I&I 
sources before determining whether lift station capacity increases and the addition of long force 
mains are needed. 

Mr. Parks recommended that the Commission deny CUII’s proposed CSIP to replace Lift 
Stations B, C, and D and install new force mains as premature because CUII has not fully 
developed and implemented a comprehensive I&I program to remove excessive I&I impacting 
these lift stations. He agreed with CUII’s proposed plan to install pressure gauges and flow meters 
at Lift Stations B, C, and D and recommended that this plan be extended to Lift Stations J and L 
to obtain accurate flow readings and to assist in troubleshooting lift station pumping problems. He 
also recommended that CUII install area velocity meters in lines upstream of the WWTP and 
locations that CUII knows are flow bottlenecks or have basement backups. 

Mr. Parks discussed issues with CUII’s existing Parshall flume influent flow meter and 
opined that it lacks proper hydraulic conditions because it uses one level measurement point 
instead of the required two points. He stated that the influent flow meter is also improperly 
configured, is subject to upstream flow disturbances, and is submerged during high flows. 
According to the Baxter & Woodman hydraulic profile, the flume becomes submerged at 
approximately 3.05 MGD and fully submerged (100%) at 4.1 MGD. Mr. Parks testified that these 
hydraulic issues cause inaccurate peak flow readings that CUII relied upon to size its proposed 



7 

improvements. He stated that he did not agree that peak flows routinely exceed 7.0 MGD and 
noted that CUII operators and engineering consultants previously noted inaccurate influent flow 
readings in 2007 (Strand Associates) and 2008 (McDonough Associates), but that current CUII 
staff and consultants appeared to be unaware of the flume problems. Mr. Parks testified that the 
maximum flow into the WWTP would be 5.6 MGD based on a 2.8 MGD maximum capacity of 
the 18-inch gravity sewer and the 2.8 MGD peak pumped flow received via force mains from Lift 
Station J and Lift Stations K and L. 

Mr. Parks stated that CUII had not mentioned any influent flow meter issues in technical 
conferences or past proceedings. He also observed that CUII appears to have had no project to 
correct its flume problems and had not notified its current consultants of meter errors at high flows 
so they could compensate for the errors in flow modeling and WWTP design calculations. He also 
testified that CUII did not follow the 2007 Strand Associates recommendations to install flow 
meters in upstream sewer to establish treatment plant flows. 

Mr. Parks testified that, in sizing the proposed 1.6 MGD replacement WWTP, CUII’s 
consultants used the faulty influent flow data and then selected the highest monthly flow in a 41-
month period (June 2015) rather than analyzing historical data to calculate the current average (not 
peak) flow over a representative period. He stated that future design average flows should equal 
current average flows plus growth over the planning period (in this case to 2038) and I&I 
reductions. He testified that Baxter & Woodman used design flows developed by others and did 
not independently establish or confirm them. Mr. Parks stated that he believed this was a 
fundamental error because population estimates, assumed flow capacities, assumed pollutant 
loads, and sludge production quantities are all oversized due to the faulty flow data used to set the 
design flows. Mr. Parks also noted that CUII’s proposed new WWTP is designed for 3,137 current 
customers and only 43 additional customers over the next 20 years, yet the design average flow 
increased substantially from 1.1 MGD to 1.6 MGD DAF. 

Mr. Parks compared design parameters for CUII’s existing Twin Lakes WWTP and CUII’s 
proposed plant to show how oversized the replacement WWTP is for current actual and future 
flows and pollutant loads. He stated that, to temporarily address overflow and basement backup 
problems, CUII seeks a $21.3 million rate base addition to build a replacement plant designed to 
serve the same population and the same cBOD5 load as its current WWTP. He noted that ratepayers 
would only gain minor benefits from the significant cost of this proposed expansion, which also 
would not address excessive I&I. Mr. Parks recommended that CUII focus instead on finding and 
removing inflow sources through the comprehensive I&I program ordered by the Commission in 
the 44724 Order and other orders.  

Mr. Parks recommended that the Commission deny CUII’s preapproval request for the 
WWTP, including the oxidation ditch treatment system, because the existing treatment plant can 
be upgraded at a much lower cost, the design average flow is not based on typical sizing 
calculations, and peak capacities are based on erroneous influent flow readings from the Parshall 
flume. He stated that CUII has not performed the Commission-ordered analyses of lower-cost 
alternatives, such as conversion of two unused thickener tanks for extended aeration tanks, adding 
final clarifiers for peak flows, internal piping changes to remove hydraulic bottlenecks within the 
plant, and additional sludge storage. He stated that CUII’s proposed WWTP includes unnecessary 
facilities, including sludge processing equipment in a new sludge thickener building, an operations 



8 

building, and a new UV effluent disinfection system. Mr. Parks recommended that the 
Commission deny preapproval of Petitioner’s switch to UV disinfection because CUII’s existing 
sodium hypochlorite system, installed in 2002 and 2013, is effective at disinfecting flows up to 5.3 
MGD. Mr. Parks also suggested that the Commission deny preapproval of CUII’s proposed sludge 
improvements because they are based on overstated future sludge quantities. He stated that a much 
lower-cost alternative exists—to continue using CUII’s current sludge processing and disposal 
practices and add a second sludge storage tank. He also recommended that the Commission deny 
preapproval of CUII’s proposed operations building.  

Mr. Parks noted that the WWTP does have screening and grit removal issues, as well as 
peak flows imposed on the plant due to excessive I&I. He noted that internal piping appears to be 
limited in size and prone to clogging, and, coupled with hydraulic limitations of existing structures, 
that causes the WWTP to be a flow bottleneck at Twin Lakes. He supported adding both 
preliminary treatment processes, screening, and grit removal, along with a chemical phosphorus 
removal system at the WWTP. 

6. LOFS’s Testimony.  
 

A. Rick Cleveland. Rick Cleveland, LOFS’s Community Manager, stated that 
LOFS residents have paid steadily increasing rates since 1991 and are concerned that, if CUII’s 
preapproval is approved, the average monthly bill for CUII’s wastewater customers will more than 
double and be approximately 30% higher than the highest average wastewater bill in the state 
reported by the Commission. He testified that such a high bill will alarm prospective new property 
owners and may be intolerable for existing property owners, especially those with a fixed income. 
Mr. Cleveland noted that, based on Mr. Holden’s observations, LOFS believes that there are less 
costly alternatives that will improve CUII’s wastewater system and reduce instances of basement 
backups and overflows. 
 
 Mr. Cleveland stated that, although overflow problems still exist, there have been fewer 
instances of basement backups and manhole overflows in the recent past. He opined that CUII 
should focus on eliminating I&I before spending millions on a new plant to handle I&I and noted 
that CUII has not completed the comprehensive I&I removal work mandated in the 44724 Order. 
Mr. Cleveland also stated that CUII should have monitored its system for illegal connections 
among LOFS landowners and said that he supports CUII’s efforts to eliminate illegal connections.  
 
 Mr. Cleveland recommended that the Commission deny the portions of CUII’s proposal 
identified by Mr. Holden because CUII’s projects are unnecessary, oversized, and premature and 
will result in a large increase to customers’ monthly wastewater bills.  
 

B. Robert Holden. Robert W. Holden, II, professional engineer and Vice 
President of Wessler Engineering, testified about CUII’s history of wastewater overflows into 
basements and from manholes in the LOFS community. Based on his review of CUII’s testimony, 
exhibits, data response, and his site visit observations of the WWTP and CUII collection system 
on August 5, 2020, Mr. Holden concluded that the WWTP is functioning well and that the lift 
stations in the collection system are in good working order. He stated that the televising records 
show that conditions within the collection system are problematic, with evidence of site drainage 
suggesting that private sources of inflow continues to be a route of storm relief in the area.  



9 

 
Mr. Holden explained that the wastewater collection system is old and has significant I&I, 

with inflow being the most serious issue. He stated that he observed, through televised sewers, 
areas of sags in the pipe, direct penetrations of service connections, and utility penetrations that do 
not appear to have been addressed. He opined that, if CUII had properly maintained its system, 
customers would likely have not experienced years of backups and would have had more gradual 
rate increases.  

 
Mr. Holden testified that the WWTP and collection system have received limited capital 

investment for minor replacements and improvements. He opined that it appears that CUII does 
not engage in the level of regular replacements and upgrades that could be implemented to 
maximize the condition of the facilities, noting no evidence that improvements are being made to 
address deficiencies identified in the studies CUII has conducted to date. Mr. Holden stated that, 
although CUII has repeatedly engaged consultants to conduct system studies, CUII does not use 
the data to fix problems as it should. As an example, he discussed studies from RJN Group showing 
significant sources of inflow in some of CUII’s basins and noted that it does not appear that CUII 
has fixed or attempted to fix these problems. 
 

According to Mr. Holden, CUII’s proposed collection system improvement project is not 
a sound approach from an engineering perspective because CUII has not implemented a 
comprehensive I&I removal program, but instead has decided to pursue a very expensive and 
oversized solution that expands the collection system and WWTP to convey and treat all of the 
I&I. He stated that CUII’s current levels of I&I will worsen over time if the cause of I&I is not 
addressed. 

 
Mr. Holden disagreed with CUII’s assumption that there is a cap of 30% on the level of 

possible I&I removal, noting in his experience that I&I reduction efforts are difficult to quantify, 
but are not capped. He testified that the flow metering presented in the Strand Report indicates 
several areas with significant wet weather peaking factors associated with inflow, which likely 
present opportunities for a successful I&I removal program to remove more than 30% of the 
clearwater flow.  
 

According to Mr. Holden, CUII’s proposed collection system lift station improvement 
projects will not effectively solve its collection system issues. Under the proposal, CUII would 
have three dramatically oversized lift stations, and force mains, resulting in a collection system 
that is much larger than that required and reduced cycle times resulting in odor, increased lift 
station operational issues, and potential septic force main conditions.  
 

Mr. Holden recommended that CUII focus on remediating significant manhole and 
foundation drainage issues in the northeast portions of the community, which he said are 
responsible for an estimated 200,000 gallons per day (“GPD”) during wet weather events. He also 
suggested that CUII complete its efforts to identify and disconnect improper connections to the 
collection system, such as driveway drains, open cleanouts, and sump pumps. He stated that, until 
an effective I&I reduction program has been implemented, the appropriate sizing of the proposed 
collection system improvements cannot be determined, and the associated costs cannot be justified. 



10 

Thus, Mr. Holden recommended that the Commission deny preapproval of the proposed $4.1 